

1. Extension

Test Report

No. 2008-B-0206/04

1. Issue

Client: G + H Isolierung GmbH
Leuschnerstraße 2
D-97084 Würzburg

Content of Order: Execution of a fire test with function receipt according to IEC 60331-11 and IEC 60331-21 cable NYY-J 4 x 16 with bandage „G + H Pyroment®KVB 2000 / W“

Test material: NYY-J 4 x 16 with bandage „G + H Pyroment® KVB 2000 / W“


Date of test report: 31st March 2008

Extension of the validity till: unlimited period

The first extension of the test report is only valid in connection with the test report no. 2008-B-0206/04 dated 31st March 2008 and may only be used together with this. In case of doubt the german version of test report no. 2008-B-0206/04 is valid.

This extension of the test report contains 1 page.

Freiberg, 03th April 2013



Dr.-Ing. Meißner
Qualified Engineer
Manager of the field of fire prevention



Dipl.-Ing. Neubert
Test Engineer

Publications of test reports also in the form of extracts and references to tests for advertising need in every case the written agreement of the test institute. Every page of these test report is stamped with the official seal of the test institute.